

TEST REPORT

CLIENT NAME : CONCRETE WATERPROOFING SYSTEM
ADDRESS : P.O. BOX 389, NORTHBRIDGE
NSW 2063 - AUSTRALIA

ATTENTION TO : MICHAEL RORKE
TEL NO : 97167626242

ACCOUNT CHARGEABLE TO : CONCRETE WATERPROOFING SYSTEMS

PROJECT CODE : PT05305
PROJECT TITLE : GENERAL TESTING

TEST SUBJECTS & TEST STANDARDS : BOND STRENGTH BY PULL-OFF
(BS EN 1542 : 1999)

JOB REF. : T21-02503A
CLIENT REFERENCE : CWS100

DATE RECEIVED : 04-Feb-2021
DATE OF REPORT : 25-Jun-2021

TOTAL PAGES : 2 (INCLUDING COVER PAGE)

Adhesion to Substrate (BS EN 1542 : 1999)

Sample Reference	CWS100					
Date of Test	15-Jun-21					
Cure Time & Condition	56 days at room temperature					
Test Area	Ø 50 mm					
Test Specimen Reference	S1	S2	S3	S4	S5	Average
Adhesion Strength, MPa	3.74	3.37	3.18	4.01	3.75	3.61
Mode of Failure	A 100%	A 100%	A 100%	A 100%	A 100%	-

Remark : A denotes substrate B denotes CWS100



Figure 1. Sample as received - CWS100

PREPARED BY:

NGUYEN DANG QUANG
Engineer

DID: (65) 6362 9013

EMAIL: Quang.nguyendang@element.com

APPROVED BY:

SHERLY WIJAYA
Operations Manager
DID: (65) 6362 9730

EMAIL: Sherly.Wijaya@element.com